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TEST REPORT

MIROAD RUBBER INDUSTRIES SDN BHD LAB LOCATION: SHENZHEN
LOT 6224, BATU 17 1/2, JALAN AIR HITAM, LAB NUMBER: (8521)021-0514
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GS MARK PAHS CONTENT

Sample Description: | EPDM (MRD)
Manufacturer: MIROAD RUBBER P.O. No.: |/
INDUSTRIES SDN. BHD
Buyer: / Style: |/
Country of Origin: MALAYSIA Country of Destination: | GERMANY
Color: / SKU Number: |/
Re-test: Yes:| | No:[X| Charge Vendor: | Yes:[ X [  No:| |
Previous Report No.: |/




EXECUTIVE SUMMARY:

Test content

Result/Rating

GS mark PAHs content

Meet/Pass

REMARK:

1. As per client’s request, only the following test was conducted.

® GS mark PAHs content
2. No protocol is enclosed for this report.

(8521)021-0514
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NOTE: If there are questions or concerns regarding above report, please contact the appropriate

lab persons.

Technical questions & concerns:

General Enquiries:

Peter Wan / Godfrey Yu
(+86)755-32980233 / 32980236
Peter.wan@bureauveritas.com
Godfrey.yu@bureauveritas.com

Nicole Zeng / Sharon Huang
(+86)755-86135624 / 86135512
Nicole.zeng@bureauveritas.com
Sharon.huang@bureauveritas.com

BUREAU VERITAS SHENZHEN CO., LTD
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END OF REPORT



GS mark PAHs content

Sample ID Color / Component Location Style
A Bright black rubber EPDM(MRD) All
A
Test Parameter: Limit Result (mg/kg)
(mg/kg)
Naphthalene 1 ND
Phenanthrene 1 ND
Anthracene ND
Fluoranthene 0.227
Pyrene 0.604
Benzo (a) anthracene 0.2 ND
Chrysen 0.2 ND
Benzo (b) fluoranthene 0.2 ND
Benzo (j) fluoranthene 0.2 ND
Benzo (k) fluoranthene 0.2 ND
Benzo (a) pyrene 0.2 ND
Benzo (e) pyrene 0.2 ND
Indeno (1,2,3-cd) pyrene 0.2 ND
Dibenzo (a,h) anthracene 0.2 ND
Benzo (g,h,j) perylene 0.2 ND
Total PAHs 1 0.831
Conclusion / PASS

ND = None Detected.




